

<i>Requested by:</i>	GOZZI AUTOMAZIONI srl Via dell'Artigianato, 51 – 41043 FORMIGINE (MO)	
<i>For the sample:</i>	Multilayer (back-reinforced tile coupled with WPC laminate layer) samples 20 x 40 cm marked "WOODOO"	
<i>On (date):</i> 26/02/16	<i>Date of receipt in laboratory (sample delivered by the client):</i> 02/03/16	
<i>Test date</i>	<i>From:</i> 07/03/16	<i>To:</i> 31/03/16

Frost resistance

The test was performed according to ISO 10545-12: the samples are submitted to a cycle between + 5 °C and – 5 °C, all the sides of the samples being exposed to freezing during 100 freeze-thaw cycles. At the end of the test, the samples are conditioned at room temperature and then visually examined.

OPERATIVE FEATURES

- Number of specimens : 10

RESULTS

Number of damaged samples after 100 freeze-thaw cycles : 0

Eng. Giordana Carani
Technical approval



Prof. Maria Chiara Bignozzi
Director



The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.